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DONGGUAN LONGSUN SILICONE MATERIAL CO.,LTD.

NO.13 LIANMA ROAD,XINTANG VILLAGE,DALINGSHAN TOWN,DONGGUAN CITY

.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : SILICONE RUBBER.

SGS Job No. : SZIN1801001610PC - SZ.

Tested Sample Info. :. 6150.

Client Ref. Info. :. See Remark.

Material :. SILICONE RUBBER.

Specification :. 6150.

Manufacturer :. DONGGUAN LONGSUN SILICONE MATERIAL CO.,LTD.

Date of Sample Received :. 01 Feb 2018.

Testing Period :. 01 Feb 2018 - 07 Feb 2018.

Test Requested :. Selected test(s) as requested by client..

Test Method :. Please refer to next page(s)..

Test Results :. Please refer to next page(s)..

Result Summary :.

Test Requested. Conclusion.

FDA 21 CFR 177.2600–Total extractive residues.. PASS.

Conclusion :. The tested parameters comply with the requirement stated in  Food and Drug 

Administration Regulations..

. .Approved Signatory.

Alpher Qiu.

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch.



Test Report. No. CANML1802455601  Date: 09 Feb 2018. Page 2 of 4.

Test Results :.

Test Part Description :.

Specimen No.. SGS Sample ID. Material

(claimed by the client).

Description.

SN1. CAN18-024556.001 Silicone rubber.Translucent silicone rubber sheet.

FDA 21 CFR 177.2600–Total extractive residues.

Test Method :. With reference to US FDA 21 CFR 177.2600..

Simulant Used. Time. Temperature. Max. Permissible 

Limit.

Result of 001 Comment.

Distilled Water.. 7.0hr(s).. Reflux 

temperature..

20mg/sq. in. <0.5mg/sq. in.. PASS..

Succeeding Extraction.. 2.0hr(s).. Reflux 

temperature..

1mg/sq. in. <0.5mg/sq. in.. PASS..

n-Hexane.. 7.0hr(s).. Reflux 

temperature..

175mg/sq. in. 12.0mg/sq. in.. PASS..

Succeeding Extraction.. 2.0hr(s).. Reflux 

temperature..

4mg/sq. in. <0.5mg/sq. in.. PASS..

Notes :.

mg/inch²= milligram per square inch.
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Remark: 

6120，6125， 6130，6140，6160，6170,  6175，6180，6185，6230， 6240，  

6250， 6260， 6270，6280，6730， 6740， 6750， 6760， 6770，6775，  

6132,  6142， 6152， 6162， 6172， 6130H,  6140H， 6150H， 6160H，  

6170H， 6805,  6810,  6820,  6830， 6840， 6850， 6860， 6870， 6880，  

6890，6930， 6940， 6950， 6960， 6970， 6980， 6330， 6340， 6350，  

6360， 6370，6380, 5130,  5140，5145,  5150， 5160， 5170， 5180，  

5140T,  5150T， 5160T， 5170T， 5180T，5172， 5360， 5370，5370JF,  

5361,  5371,  5372, 5360R， 5370R，5361R,  5371R,  5372R,5450，5460， 

5470，5480，7120,  7130， 7140， 7150， 7160， 7170， 7180， 7132,   

7142， 7152， 7162， 7172，7182，7130H， 7140H，7150H，7160H， 

7170H，7205，7210，7220， 7230， 7240， 7250， 7260， 7270， 7280，  

7290，7271, 7260DJ, 7270DJ, 7260T, 7270T, 7260R, 7270R, 7260EV,7270EV, 

7510，7520， 7530， 7540， 7550， 7560， 7570，7580，7550H,7630，  

7640， 7650， 7670， 7680，7690,  7690H，7730, 7740, 7750, 7760,  

7770, 7780, 7785,  7820，7830，7840，7850，7860，7870，7880，7890， 

7930, 7940, 7950, 7960, 7970, 7980, 8041， 8051， 8061， 8071， 8081， 

 8130， 8140， 8150， 8160， 8170， 8180，8230, 8240, 8250, 8260, 8270,  

8280, 8330, 8340, 8350, 8360, 8370, 8380, 8750, 8760，8770， 2130， 2140，  

2150， 2160， 2170，2530， 2540， 2550， 2560， 2570，5251， 5856，  

5875，6362， 3540, 3940，3950, 3960, 3970, 3750, 3760, 3770, 3850, 3860,  

6235， 6358,  6162S,  5370T,  7162S，7172S, 7182S, 6162F,  6440,  

6442,  6280-85,  6125,  9650,  9660, 9670,  21250，21260,  21270, 21280,  

7340,73160，73170，74130，7450，7450T, 3860，6140SZ, 6142SZ, 2640, 2650,  

2660, 41140, 41150, 25160, 25170, 7375 
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Sample photo:.

CANML1802455601

CAN18-024556.001.

SGS authenticate the photo on original report only.

*** End of Report ***.
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